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Test Report
He = .
REwS: 202207017
Report No.
RS A BIIS: 1 *=i&9mS: CWBDZ-QR-QC-123
& & R E3E BE, seN
Sample Name Connector Part No:
R A T AN TR ARAR LARS. scN
Manufacturer CWB Electronics(Zhejiang) CO.,LTD. Previous part No.:
4 =t L& A AL AR 5 8510985 ekt B4 0227112
Producer Add. | No.1098,East Xingfu Road,Honggiao, Yueqing,Zhejiang Date of Receipt:
HEmHE ¥ A Hp -
Sample Qty. 50pcs Test Periods 2022/7/12~2022/7/29
%A . e nm A e o0
Test Location IR X [0 XeiX Test Conditions (22.1°C~23.4)C, (54.5~55.2)%RH
ERRE AT RINITCIRAS.
Sample State |No Damage on surface of test sample in front of test.
KR |HIERETEPS39581G.
Tested Basis | Test According to product specification PS3958.
TSRS -
Test instrument:
s A REWS HTEAXH
No. Instrument Name Instrument No. Valid date to
2 1M
1 . RERL SY-EG135 2023/4/30
Resistance Meter
TR
2 S SY-FC030 2022/11/30
Ergometer
PNy
3 i SY-FG024 2023/7/29
Universal tensile testing machine
SRRERAITE
4 Temperature & Humidity Cycling Chamber SY-TAT10 2022/12/30
SERERRIeE
5 Temperature & Humidity Cycling Chamber SY-TA015 2022/8/30
SRRERAITE
6 Temperature & Humidity Cycling Chamber SY-TAT17 2023/2/28
RIS
! Temperature & Humidity Cycling &Vibration Chamber SY-TA092 2023/3/30
N pE b A S
8 S RIRITITE SY-Z011 2023/7/29
Salt spray Chamber
HERERS
9 Data Acquisition Unit SY-TA106 2023/4/30
E=Es=l=—pvai== N
10 SEIEERRR SY-EG133 2023/4/30
Multi range DC power supply
BRe BRI LS
i Aptitude AC/DCVoltage resistance SY-EG062 2023/6/30

7

1 IRERME RGN ERE"TX, BOEHTH, REFH. RO, RELRH. Fk. HEAEFEIL.

2. HRESHEESRMFTIEEIMRS, REAB RS AFRERL

3. EXHRENIRBERN, BARENEIREZ BE+HERUPETAAFAERE.
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Test Result

RERS: o=.

Report No. 202207017 FIBWS: CWBDZ-QR-QC-123
Fs KNI e MR ER A HRRES MAREK HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion

18R REN TR EER
v MIBE. FFERRFAERR
A LR
Checking by eyes Plastic part: smooth and flat
¥ 1.00L 1 surface without discolor,
Eyes-ighi' >1.0 broken, crack, and
- 1> 1. . ) ~ ~
6.1.1 SR BE: (200~300) Ix 001~005  [|distortion,ete. = S
Appearance Lamp: (200~300) Ix 2&BHRELSMm. | Pass Pass
et TR ROH R B g
HpEE: (0.3~0.5) m R
z[;alieségszola);: d 1 Metal part: bright and even
' etho a surface without rust, oxide,
fog and obvious physical
damage, etc.
o R NG5 F A% Lk 7 4R FLEERY
uﬁﬁ%}ﬁﬁ)\j}ﬁﬁﬁl 71, MREEARATF25 mm/min, _—
Inserﬁ)n force The force of receptacle housing along (Insertion force) Max: 15N N
6.1.2 ! the axis shall be measured (Testing 001~005 fon 1o X ERBIBN TR >
and retention speed: <25 mm/min.) HwEHhH Pass
force for peed: ’ (Retention force) Min: 10N
GBIT 5095.8 Method 15d / EIA-364-
contact
29B
KNERSHIEEE
Result of test or range of numerical value
B IUnit: N
ftjfa?q Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
5L FA FA Tt Tt FA ; ) )
Appearance No damage. No damage. No damage. No damage. No damage.
AN
g (Insertion) Max 3.4 3.2 3.1 2.9 3.1 3.4 2.9 3.1
Pin
contact
RN
(Retention) Min 265 28.2 271 27.0 25.0 28.2 25.0 26.8
PE A

Name of instrument

equipment

HEMAT

Ergometer
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Test Result

RERS: a.
Report No. 202207017 FI®RS: CWBDZ-QR-QC-123
Fs KNI E MR ERGE RS MAREK HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
. 1ERMRENTREER. M
Bl _ \ FEEEmERNTR.
Checking by eyes Plastic part: smooth and flat
MA: 1.00E surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A ~
6.1.1 Appear’;nce FARA:  (200~300) Ix 006~010 2eRHEFREEEM. | . KM Pass Pass
Lamp: (200~300) Ix BN R R R S
BmEE=E: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GBI/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
EEEEHFRLIBMS L LA,
HNENG SN im TR SEE AT
A1, MEE A K TF25 mm/min,
Pulling load shall be applied to a
EZEERr#nskigE |correctly crimped contact and a wire. N
6.1.3 Crimp tensile | The load required to pull the wire out of 006~010 AWGH#24: 30N Min. ZRMIENTER F":l
strength the contact or break the wire shall be ass
measured. (Testing speed: <25
mm/min.)
GB/T5095.8 Method 16d / EIA-364-
08B
KRN BEEE
Result of test or range of numerical value
=i .
ltem Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
E&ERBALIT
SKIBE
Crimping st
pull out Pin AWGH#H24 68.40 72.70 70.00 72.00 70.00 72.70 68.40 70.62
force (BAfi contact
Unit:N)
BB BB
Name of instrument
equipment
HEN S
Ergometer
B4 00, JE 12 0
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Test Result

*Flf:fﬁﬁ; 202207017 #1852 CWBDZQR-QC-123
Fs I B M EHRFE MRS HAREK SRR g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion

g 1ERMGRENTRAEER. ME. FF
Checking by eyes PR HIE LR
M 1.08LE Plastic part: smooth and flat surface
Eyes.ighi' >1.0 without discolor, broken, crack, and
6.1.1 S meg. (200~300) ix 011~015  |distortion, etc. & &
1 |Appearance | . (200~300) Ix 2ERMFRELHEM. AL . THEH Pass Pass
ENUEE% (0 3__,0 5) m *ﬂm?ﬁ{ﬁ&%%&%ﬁ%%%ﬂﬂﬁo
s Iace' (0' 3~0 ;5) m. Metal part: bright and even surface
GFéIT 509'5 2 M thod 1 without rust, oxide, fog and obvious
-< Method 1a physical damage, etc.
TERREREML 4 2 Bk th4k < i8], 500V
DCE EHITIR
“eEE  [Apply a voltage of 500V DC between . - ~
6.2.1 Insulation |adjacent contacts and between 011~015 1;88 l\'>|/|(()) I\'>I/Iilr?.((llri]rlwt:ll)l) ERBWBIN TR I:ass
resistance |contacts to ground. ’
GBI/T 5095.2 Method 3a / EIA-364-
21C
SREEAL 4 2 18]Sk th 4k < [E] 501000V
AC (BHUE), R R 1mARI B E1E A, B
[E]1min.
fitea[E  [Apply a voltage of 1000V AC (rms) SN TEEFFIMIK A
6.2.2 Withstand [and leakage current of 1mA between 011~015 Appearance: no breakdown or HERHMIENTER Iszlass
voltage |adjacent contacts or ground cables for flashover
1 minute.
GBI/T 5095.2 Method 4a / EIA-364-
20B
KMEE R BUESE E
Result of test or range of numerical value
IIEEE Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
5030 Tt Tt Tt T FH , , ,
Appearance No damage No damage No damage No damage No damage
fuie e
Insulation resistance >1000 >1000 >1000 >1000 >1000 / / /
(BAIUNItMQ)
it & Tttt Tttt T 15t T 15t T 15t / / /
Withstand voltage No damage No damage No damage No damage No damage
BERK e

UERR BRI
Name of instrument
equipment

S RHBD o phidot

A B AR MR
DC/AC insulation and Dielectric Strength tester
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Test Result

*Flf:fﬁﬁ; 202207017 Fi8H2: CWBDZ-QR-QC-123
Fs I B MR GRFE HRRS HAREK SRR g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion

a5l 1ERMGRENEREBER. ME. F
Checking by eyes HREMIEAHER.
WA 1.08E Plastic part: smooth and flat surface
Eyes.ighi' >10 without discolor, broken, crack, and
n > 1. ; . ~
6.1.1 ML Nemeg.” (200~300) Ix 011~015 [|distortion, etc. _ - 8 a
Appearance |- 900-300) Ix 2EERAEHM, FIL . KRR Pass Pass
BIEES. (0.305) m ARG R SR B E S R
s Iace' (O' 3~0 '5) m- Metal part: bright and even surface
GFI)BIT 509'5 2 M thod 1 without rust, oxide, fog and obvious
- Method 1a physical damage, etc.
AEER, BUSRARIFER, WE
EREE
S Mate connectors and measure the N
6.2.3 | Temperatur [temperature rise of contact when the 011~015 A30°C Max. HERYEBIN TR lf'
e rise maximum AC rated current is passed. ass
GBI/T 5095.3 Method 5a / EIA-364-
T0A
MRS KEEE
Result of test or range of numerical value
BAIUnit: k
&ﬁm;z:r’;ﬁ'fs’%ﬁ Nod | No2 | No3 | No4 | No5 | No6 | No7 | No.8 | No.9 | No.10 | Max | Min Avg
AWGH#24 2.2A 11.3 11.2 10.2 12.5 11.7 - - - - - 12.50 | 10.20 11.38
LR BRI A
Name of instrument [
equipment w oy

1

ZEIFERBIR

-

Multi-Range DC Power Supply
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Test Result

RERS =.
Report No. 202207017 FigmS: CWBDZ-QR-QC-123
Fs M e KMEGHFE HRRES HAREK HERBUE #hig
No. ltem Condition & Method Sample No. Requirement Test Result Conclusion
g 1ERGRENTRAEER. ME.
Checking by eyes FRRHME R .
3 N Plastic part: smooth and flat surface
M 1.0 L . .
Lo without discolor, broken, crack, and
Eyesight: > 1.0 ) .
SR distortion, etc. N &
6.1.1 BEER: (200~300) Ix 016~020
Appearance Lamp: (200~300) Ix 2&BHFRELFEMR. St kHE Pass Pass
3 . - BORUIR 545 K% BB 8% 2 it P S R B
BiESE: (0.3~0.5) m e
) Metal part: bright and even surface
(S;F:;_‘I:_eség:;()n: )t:] d 1 without rust, oxide, fog and obvious
- Wethod 1a physical damage, etc.
EERRAR, T (105£2) CH=
SHPHE240/00F, BEEIEEFK SN Fiifs
B (1~2) NEHNE Appearance: no damage.
i =i Mated connectors exposed to the ~ #as%eAfH: 800 MQ Min.
6.3.1 Heat resistance [condition of (105+2)°C for 240hours, 016~020 Insulation resistance:800 MQ Min. HRERA TR i
recovery time (1~2) hours fifER/E: 1000V Min.
GB/T 5095.6 Method 11i / EIA- Withstand voltage: 1000V Min.
364-17B
KRS HETEE
Result of test or range of numerical value
fti;E Sample Sample1 Sample2 Sample3 Sample4 Sampleb Max Min Avg
N Fits Fits Fitn Fits Fits
A ~
| AT | 016~020 No damage. No damage. No damage. No damage. No damage. / / /
AR
. Fiiifs Fiiifs Feiiifs Fiiifs Feiiifs
g/ | 016~020 No damage. No damage. No damage. No damage. No damage. / / /
fixea e
Insulation resistance | 016~020 >800 >800 >800 >800 >800 / / /
(B AIUNItMQ)
i L 016~020 Feiiifs Feiiifs Fiiifs Fiiifs Fiiifs / / /
Withstand voltage No damage. No damage. No damage. No damage. No damage.
BERK -

ERRE R

Name of instrument

equipment

SIRREAIRIETE
Temperature & Humidity Cycling
Chamber

32 B R i R R (L
DC/AC insulation and Dielectric Strength tester




Lo

%

R

Test Result

RERS =.
Report No. 202207017 FigmS: CWBDZ-QR-QC-123
Fs KmE IME M E HRRS MAREK HERHE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
=e 1EERMRENTAEER. M.
Checking by eyes FERHIIE TR .
o \ Plastic part: smooth and flat surface
M 1.0k '
L without discolor, broken, crack, and
Eyesight: > 1.0 ) )
Sl distortion, etc. & A
6.1.1 BBER: (200~300) Ix 021~025 _
Appearance . - 2&BHERELGH. |t KRR Pass Pass
Lamp: (200~300) Ix o . ”
BiMES: (0.3~0.5) m HOHUARI5 45 R BB 48 IR At P R
R e Metal part: bright and even surface
Space: (0.3~0.5) m ) ) .
GBIT 5095.2 Method 1 without rust, oxide, fog and obvious
- Method 1a physical damage, etc.
EERLAR, F (40£2) CM=E
SHHRE240/0E, BEEIEEPK SN FeiRfs
B (1~2) EHUE. Appearance: no damage.
RIS Mated connectors exposed to the - {EE%EEFR: 800 MQ Min. ,
6.3.2 Cold resistance [condition of (-40£2) °C for 021~025 Insulation resistance:800 MQ Min. HRHBI TR Bl
240hours, recovery time (1~2) hours fifEEE: 1000V Min.
GBIT 5095.6 Method 11j / EIA- Withstand voltage: 1000V Min.
364-17B
s Rk BETEE
Result of test or range of numerical value
II:‘ZE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
A T th T th T th T th T th
1A ~
\ 3Ar | 021~025 No damage. No damage. No damage. No damage. No damage. / / /
ShI
. Fei5its Fi5its Fi5its Fi5its Fei5its
i/ | 021~025 No damage. No damage. No damage. No damage. No damage. / / /
e e
Insulation resistance | 021~025 >800 >800 >800 >800 >800 / / /
(BHIUNitMQ)
il o21~025|  FHb T T FH FH , , ,
Withstand voltage No damage. No damage. No damage. No damage. No damage.
BERK =

e &R
Name of instrument
equipment

SIRREHIRIETE
Temperature & Humidity Cycling
Chamber

A B IR E ML
DC/AC insulation and Dielectric Strength tester
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Test Result

RERS =.
Report No. 202207017 FigmS: CWBDZ-QR-QC-123
Fs KNI e WIME S E HRRS T HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result | Conclusion
=e 1EERRENTAEER. M.
Checking by eyes %?&&%}ﬂrﬂﬁﬁl BT
. \ Plastic part: smooth and flat surface
M 1.0k ' :
L without discolor, broken, crack, and
Eyesight: > 1.0 ) )
Sl distortion, etc. & &
6.1.1 BBER: (200~300) Ix 026~030 _
Appearance . - 2&BHERELGH. |t KRR Pass Pass
Lamp: (200~300) Ix o . ”
e oo BONLIIR S B PR R R S s
BiuiE=E: (0.3~0.5) m e
) Metal part: bright and even surface
Space: (0.3~0.5) m ) ) .
GBIT 5095.2 Method 1 without rust, oxide, fog and obvious
- Method 1a physical damage, etc.
BE@0X2)C,
FAXHEE(90~95) %,
HERTE 240/ 6T, BUHIRE (1~2) /) S KA
B ERE. Appearance: no damage.
1B M Mated connectors exposed to the ~ #a4%EFE : 800 MQ Min. 3 N
6.3.3 Humidity condition of temperature (40£2) °C, 026~030 Insulation resistance:800 MQ Min. | R BRI TR ki
humidity (90~95) % for 240 hours, fHEEE: 1000V Min.
recovery time (1~2) hours Withstand voltage: 1000V Min.
GBIT 5095.6 Method 11c /EIA-364-
31B
KNERSHIEEE
Result of test or range of numerical value
TEE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
A Feiiifs Feiiifs Fi5its Fi5its Fi5its
AT | 026~030 No damage. No damage. No damage. No damage. No damage. / / /
SR
. Finifs Tt T th T th T th
1A ~
i35 | 026~030 No damage. No damage. No damage. No damage. No damage. / / /
fuiefe
Insulation resistance | 026~030 >800 >800 >800 >800 >800 / / /
(B AIUNit:MQ)
it & 026~030 Fitn Fitn T th T th T th / / /
Withstand voltage No damage. No damage. No damage. No damage. No damage.
BERR

BRI BB
Name of instrument
equipment

SIRREHRIEFE
Temperature & Humidity Cycling Chamber

X B R E R
DC/AC insulation and Dielectric Strength tester
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Test Result

RERS a.
Report No. 202207017 FI®RS: CWBDZ-QR-QC-123
Fs KmE MR ERGE RS MAREK HERHE g
No. Iltem Condition & Method Sample No. Requirement Test Result | Conclusion
‘ 1R RER AR RER. LI
B v FREZMERNER.
Checking by eyes Plastic part: smooth and flat
MA: 1.0 E surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. N ~
BZAA . ~. ~ A =] (=)
6.1.1 Appearance izl - (200~300) Ix 031~035 Zﬁﬁﬁﬁciﬁzﬁfﬁyﬂl\ ﬁ‘ﬂi—\k 9&5}1 Pass Pass
Lamp: (200~300) Ix S AL B B R R B R R
ESEE: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GBIT 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
BREERIFBANS. REREHES, BT
LB IRE -
a) 7£(-55+2) CHYIEIR 4 T E0.5/\f T ;
b) 7£(8522) CHIIER &4 T A E0.5/\Ft;
Ma)Elb)—MEIR, BEAREIRETE R
KF55reh, HFIT25MERRE (1~2) /) SN FeiRes
N B EtE Appearance: no damage.
mEEIR Mated connectors shall be tested under the sasseEafE: 800 MQ Min. .
6.3.4 Ter:;lpce”r;:\ture ?g;ﬁ:ﬂﬁgig‘ms Duration 031~035 Insulation resistance:800 MQ Min. LRI TR &t
Y 9 1 -55+2 0.5h ifﬁ‘IEEJ:T: 1000V Min.
2 Room Temp. 5 minutes Max. Withstand voltage: 1000V Min.
3 +85+2 0.5h
4 Room Temp. 5 minutes Max.
Step 1 to 4 is one cycle,25 cycles shall be
tested, recovery time (1~2) hours
GB/T 5095.6 method 11d / EIA-364-32C
s Rk BUESEE
Result of test or range of numerical value
II{E;E Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
A Fiiifs Fiiifsn Fi5its Fiiifs Feiiifs
AT | 031~035 No damage. No damage. No damage. No damage. No damage. / / /
SR
. - Fitn Tt T th Fits Fits
w3 E | 031~035 No damage. No damage. No damage. No damage. No damage. / / /
fuie e
Insulation resistance | 031~035 >800 >800 >800 >800 >800 / / /
(B fIUnit:MQ)
il 031~035 FAt5 FAt5 T FAt5 FAt5 , ) }
Withstand voltage No damage. No damage. No damage. No damage. No damage.
BERR =
-_— Jrinec) CARANGD M pdetec
| .
e

Name of instrument

equipment

BE-EE-ARIGETMERETE
Temperature & Humidity Cycling &Vibration
Chamber

X B R E R
DC/AC insulation and Dielectric Strength tester

10 U, L2 m
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Report No. 202207017 FI®RS: CWBDZ-QR-QC-123
Fs KNI E MR ERGE HRRS MAREK HERYE i
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
’ 1R RER AR RER. LI
B v FHEREMERER.
Checking by eyes Plastic part: smooth and flat
WA 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. ~ A
6.1.1 Appear};nce BBER: (200~300) Ix 036~040 2EBHEELHM. |k . KA F":lass F":lass
Lamp: (200~300) Ix RIS K FR % R B e S BRI
BiuiE=E: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.2 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
R RN ATNEET R, RAK
EA(G:1)%(FRER SIS HER, SN RRMfA(REHELTELRE
1£(3512) CIBE TEEE 48/ AT, I BRI ES M, AT AR,
ERREMNZEIBKEREERENAY. BErimaiFB s mEHaErE
HE EEREEEHTRE (1~2) B Mg, ) ; =
3. . 036~040 & NN =
6.35 Salt spray 48 hours spray, at temp (35+2)°C, NaCl Appearance: no damage (no ARBIRN TR Pass
mist concentration (5+1)%. After test erosion on material exposed. and
wash parts and put it into room ambient plating material, slight erosion on
for (1~2) hours the cutting surface is acceptable)
GB/T 5095.6 Method 11f /EIA-364-26B
HMEE R BUESE E
Result of test or range of numerical value
II{ﬁeE Sample Sample1 Sample2 Sample3 Sample4 Sample5 Max Min Avg
p A " Feitifh Feitifh Fi5if5 Fitifh Feitifh
S AT | 036~040 No damage. No damage. No damage. No damage. No damage. / / /
Appearance| F it F it T it F it F it
Y/ | 036~040 No damage. No damage. No damage. No damage. No damage. / ! /
BB BB
Name of instrument
equipment

HERMTE
Salt spray Chamber

o1 u, L2 m
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Test Result

RERS: =
Report No. 202207017 FI&HwS: CWBDZ-QR-QC-123
FE | wNmBe KNEGRFE HRRES MAREK HERHE g
No. Iltem Condition & Method Sample No. Requirement Test Result Conclusion
B 1ERMRENTAEER. ME, FRRE
Checking by eyes HMER KR .
MA: 1.0k Plastic part: smooth and flat surface without
e Eyesight: > 1.0 discolor, broken, crack, and distortion, etc. A ~
6.1.1 Appearance BEER: (200~300) Ix 041-050 2&EBRHRE LB, FL . TAEAN ;ass ;ass
Lamp: (200~300) Ix tn R B B B R R
BmES: (0.3~0.5) m Metal part: bright and even surface without
Space: (0.3~0.5) m rust, oxide, fog and obvious physical
GB/T 5095.2 Method 1a damage, etc.
IR H AT EIREN AN RGP
s, $BKMRE (245:5) °C, AfiE
aTE s (4~5) #. L5 >95%: 5 &
- & T =
6.3.6 Solderability | Dip solder tails into the molten solder 041-045 Solder coverage: =95% ERUBR TR Pass
held at (245+5) °C for (4~5) seconds
IPC EIA IPC JEDEC J STD 002E
T SRUE RS RN HE B TR
RERNIESGA A, AFIRE (26025)
MfiRiESR |'C; BHE (521) ®iE, EEEEHT
Resistance |1%&E (1~2) /Y SN Feisifs 3 &
- & T =
6.3.7 to soldering |Resistance to wave soldering heat: 046-050 Appearance: no damage. HRYRA TR Pass
heat Dip solder tails into the molten solder
held at (260+5) °C for (5 £1) seconds,
recovery time (1~2) hours
25 R MESE
Result of test or range of numerical value
E
ltem Sample1 Sample2 Sample3 Sample4 Sample5
Y
E‘”{*L&ﬁ . >95% >95% >95% >95% >95%
Solderability
ERSAEFCE A o o o o o
roa BURRR ARt ARt ARt ARt ARt
) . no damage. no damage. no damage. no damage. no damage.
AR A soldering heat
Resistance to
soldering heat| £ Tyoy TR FAits TR FeAits FeAits
Manual soldering no damage. no damage. no damage. no damage. no damage.

UERR BRI

Name of instrument

equipment

12

Solder Tester

EEREE

Electric Sodering

® 12 v, 12 m




